FCC Test Report

ANNEX 2 5G WIFI
FCC ID: 2A5LY-IPDA091

Applicant: Guangzhou MUNBYN Information Technology Co., Ltd.
. 329 3rd Floor, Tairong Business Center, No. 63 Xizeng Road, Liwan District, Guangzhou,
Address: ;
China.
Manufacturer: Guangzhou MUNBYN Information Technology Co., Ltd.
. 329 3rd Floor, Tairong Business Center, No. 63 Xizeng Road, Liwan District, Guangzhou,
Address: :
China.
EUT: Commercial PDA
Trade Mark: MUNBYN
Model Number: IPDA091, IPDA092
Date of Receipt: Apr. 15, 2022
Test Date: Apr. 15, 2022 — May. 05, 2022
Date of Report: May. 05, 2022
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China
Applicable FCC PART 15 C 15.407
Standards: ANSI C63.10:2013

Test Result: Pass



Duty Cycle

Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT a 5180 Antl 100 0
NVNT a 5220 Antl 100 0
NVNT a 5240 Antl 100 0
NVNT ac20 5180 Antl 100 0
NVNT ac20 5220 Antl 100 0
NVNT ac20 5240 Antl 100 0
NVNT ac40 5190 Antl 100 0
NVNT ac40 5230 Antl 100 0
NVNT ac8o 5210 Antl 100 0
NVNT n20 5180 Antl 100 0
NVNT n20 5220 Antl 100 0
NVNT n20 5240 Antl 100 0
NVNT n40 5190 Antl 100 0
NVNT n40 5230 Antl 100 0

Duty Cycle NVNT a 5180MHz Antl

s Keysight Spectrum Analyzer - Swept SA o[-
il R RF 500 AC | SENSE:INT] [ ALIGN AUTO | 09:10:02 AM Apr 29, 2022
Avg Type: Log-Pwr

PNO: Fast +w»- Trig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 61.34 ms
Ref Offset 9.79 dB
Ref 20.00 dBm 6.33 dBm

Center 5.180000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS




Duty Cycle NVNT a 5220MHz Antl

. Keysight Spectrum Analyzer - Swept SA (==
R | SENSE:INT] [ ALIGN AUTO | 09:11:21 AM Apr 29, 2022
Avg Type: Log-Pwr

RF 3 AC
Center Freq 5.220000000 GHz

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
Ref 20.00 dBm
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Center 5.220000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STAWS
Duty Cycle NVNT a 5240MHz Antl
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:12:38 AM Apr29, 2022

Center Freq 5.240000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref DOffset 9.88 dB
1LD dBidiv.  Ref 20.00 dBm
og
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Center 5.240000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz




Duty Cycle NVNT ac20 5180MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
T ;

RF 5 AC | SENSE:INT] [ ALIGN AUTO | 09:22:48 AM Apr 29, 2022
Center Freq 5.180000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.79 dB
1LD dBidiv.  Ref 20.00 dBm
og
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Center 5.180000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STATUS

Duty Cycle NVNT ac20 5220MHz Antl
' Keysight Spectrum Analyzer - Swept SA =R =R =T

R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:24:56 AM Apr29, 2022

Center Freq 5.220000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.89 dB
1LD dBidiv.  Ref 20.00 dBm
og
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Center 5.220000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz




Duty Cycle NVNT ac20 5240MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:26:48 AM Apr 29, 2022

0000000 GHz

RF
Center Freq 5.24 Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref DOffset 9.88 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 5.240000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STATUS
Duty Cycle NVNT ac40 5190MHz Antl
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:28:52 AM Apr

, 2022

Center Freq 5.190000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.78 dB
1LD dBidiv.  Ref 20.00 dBm
og
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Center 5.190000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz




Duty Cycle NVNT ac40 5230MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R

RF 50 AC [ SENSE:INT] [ ALIGN AUTO | 09:31:01 AM Apr29, 2022
Center Freq 5.230000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 5.230000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT ac80 5210MHz Antl

' Keysight Spectrum Analyzer - Swept SA = e
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 10:44:05 AM Apr29, 2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.85 dB
Ref 20.00 dBm
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Center 5.210000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz




Duty Cycle NVNT n20 5180MHz Ant1

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:14:04 AM Apr 29, 2022
Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.79 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 5.180000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STAWS

Duty Cycle NVNT n20 5220MHz Ant1
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:15:35 AM Apr 29, 2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.89 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 5.220000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz




Duty Cycle NVNT n20 5240MHz Ant1

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:17:04 AM Apr 29, 2022

0000000 GHz

RF
Center Freq 5.24 Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref DOffset 9.88 dB
1LD dBidiv.  Ref 20.00 dBm
og
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Center 5.240000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STATUS
Duty Cycle NVNT n40 5190MHz Ant1
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:18:54 AM Apr

, 2022

Center Freq 5.190000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.78 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 5.190000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n40 5230MHz Ant1



s Keysight Spectrum Analyzer - Swept SA =0 =l =
I RF 500 AC [ SENSE:INT] | ALIGN AUTO 09:20:49 AM Apr29, 2022
Center Freq 5.230000000 GHz . Avg Type: Log-Pwr 1234
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 85.84 ms
3.39 dBm

Ref DOffset 9.89 dB
Ref 20.00 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts

Center 5.230000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
%STATUS

IMSG




Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 11.96 0 11.96 24 Pass
NVNT a 5220 Antl 11.18 0 11.18 24 Pass
NVNT a 5240 Antl 11.84 0 11.84 24 Pass
NVNT ac20 5180 Antl 11.81 0 11.81 24 Pass
NVNT ac20 5220 Antl 11.05 0 11.05 24 Pass
NVNT ac20 5240 Antl 11.75 0 11.75 24 Pass
NVNT ac40 5190 Antl 11.79 0 11.79 24 Pass
NVNT ac40 5230 Antl 11.90 0 11.90 24 Pass
NVNT ac8o 5210 Antl 11.95 0 11.95 24 Pass
NVNT n20 5180 Antl 11.95 0 11.95 24 Pass
NVNT n20 5220 Antl 11.12 0 11.12 24 Pass
NVNT n20 5240 Antl 11.81 0 11.81 24 Pass
NVNT n40 5190 Antl 11.91 0 11.91 24 Pass
NVNT n40 5230 Antl 11.97 0 11.97 24 Pass
Power NVNT a 5180MHz Antl
" Keysight Spectrum Analyzer - Channel Power =

d R RF 500 AC

Center Freq 5.180000000 GHz

| SENSE:INT] [ ALIGN AUTO |

09:10:08 AM Apr29, 2022

+«p. Trig: Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 9.78 dB
Ref 29.79 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

11.96 dBm /20 MHz

#VBW 3 MHz

Center Freq: 5.180000000 GHz

Avg[Hold: 100/100

Power Spectral Density

-61.05 dBm /Hz

Radio Std: None

Radio Device: BTS

IMSG

% STATUS




Power NVNT a 5220MHz Antl

' Keysight Spectrum Analyzer - Channel Power ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:11:28 AM Apr29, 2022
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
10 dBidiv Ref 29.89 dBm
L
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#VBW 3 MHz
Channel Power Power Spectral Density

11.18 dBm /20 MHz -61.83 dBm /Hz

MSG ESTATUS

Power NVNT a 5240MHz Antl

' Keysight Spectrum Analyzer - Channel Power | =]
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:12:45 AM Apr 29, 2022

Center Freq 5.240000000 GHz

Center Freq: 6.240000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.88 dB
Ref 29.88 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.84 dBm /20 MHz -61.17 dBm /Hz

MSG ESTATUS




Power NVNT ac20 5180MHz Antl

' Keysight Spectrum Analyzer - Channel Power ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:23:02 AM Apr29, 2022
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.79 dB
10 dBidiv Ref 29.79 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.81 dBm /20 MHz -61.20 dBm /Hz

MSG ESTATUS

Power NVNT ac20 5220MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:25:11 AM Apr 29, 2022
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
Ref 29.89 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.05 dBm /20 MHz -61.96 dBm /Hz

MSG ESTATUS




Power NVNT ac20 5240MHz Antl

o Keysight Spa:trum Ana\yzer Channel Power | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:27:00 AM Apr 29, 2022

Center Freq 5 240000000 GHz Center Freq: 5.240000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.88 dB
10 dBidiv Ref 29.88 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.75 dBm /20 MHz -61.26 dBm /Hz

MSG ESTATUS

Power NVNT ac40 5190MHz Antl

' Keysight Spectrum Analyzer - Channel Power | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:20:07 AM Apr 29, 2022

Center Freq: 6§.190000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset9.78 dB
Ref 29.78 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.79 dBm 7 40 MHz -64.23 dBm /Hz

MSG ESTATUS




Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power ===
g R 509 AC [ SENSE:INT] [ ALIGN AUTO | 09:31:15 AM Apr29, 2022
Radio Std: None

Center Freq: 5.230000000 GHz
—»— Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
Ref 29.89 dBm

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.90 dBm /40 MHz -63.12 dBm /Hz

IMSG ﬁ E STATUS

Power NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Channel Power o-l|-6B
B =5 T SENSE-INT ALIGN AUTO 10:44:11 AM Apr29, 2022
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None

- Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.85 dB
Ref 29.85 dBm

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

11.95 dBm /80 MHz -68.08 dBm /Hz

MSG STATUS




Power NVNT n20 5180MHz Antl

' Keysight Spectrum Analyzer - Channel Power ==
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:14:14 AM Apr 29, 2022
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.79 dB
10 dBidiv Ref 29.79 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.95 dBm /20 MHz -61.06 dBm /Hz

MSG ESTATUS

Power NVNT n20 5220MHz Ant1

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:15:46 AM Apr 29, 2022
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
Ref 29.89 dBm
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#VBW 3 MHz

Channel Power Power Spectral Density

11.12 dBm /20 MHz -61.89 dBm /Hz

MSG ESTATUS




Power NVNT n20 5240MHz Antl

o Keysight Spa:trum Ana\yzer Channel Power | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:17:14 AM Apr 29, 2022

Center Freq 5 240000000 GHz Center Freq: 5.240000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.88 dB
10 dBidiv Ref 29.88 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.81 dBm /20 MHz -61.21 dBm /Hz

MSG ESTATUS

Power NVNT n40 5190MHz Antl

' Keysight Spectrum Analyzer - Channel Power | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:19:05 AM Apr 29, 2022

Center Freq: 6§.190000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset9.78 dB
Ref 29.78 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.91 dBm 7 40 MHz -64.11 dBm /Hz

MSG ESTATUS




Power NVNT n40 5230MHz Antl

= Keysight Spectrum Analyzer - Channel Power o-||-éB
o — ==z -7 SENSE-INT ALIGN AUTO 09:21:01 AM Apr29, 2022
Center Freq: 5.230000000 GHz Radio Std: None
—p—- Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq 5.230000000 GHz

Ref Offset 9.89 dB
Ref 29.89 dBm

Center 5.23 GHz
#Res BW 1MHz #VBW 3 MHz

Channel Power Power Spectral Density

11.97 dBm /40 MHz -63.05 dBm /Hz

MSG STATUS




Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5180 Antl 17.59960738
NVNT a 5220 Antl 17.65856566
NVNT a 5240 Antl 17.64359637
NVNT ac20 5180 Antl 17.60462469
NVNT ac20 5220 Antl 17.65218313
NVNT ac20 5240 Antl 17.63023792
NVNT ac40 5190 Antl 36.104461
NVNT ac40 5230 Antl 36.09399013
NVNT ac8o 5210 Antl 75.33564278
NVNT n20 5180 Antl 17.60145805
NVNT n20 5220 Antl 17.63119527
NVNT n20 5240 Antl 17.61732111
NVNT n40 5190 Antl 36.13465513
NVNT n40 5230 Antl 36.06079744

OBW NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

=N

3

RF

Center Freq 5.180000000 GHz

| SENSE:INT] [ ALT

GN AUTO [ 09:10:15 AM Apr29, 2022

Center Freq: 5.180000000
+«p. Trig: Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 9.78 dB
Ref 29.79 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.600 MHz

5.670 kHz % of OBW Power

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

20.52 MHz x dB

GHz Radio Std: None
Avg|Hold: 100100
Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms

17.2 dBm

99.00 %
-26.00 dB

IMSG

% STATUS




OBW NVNT a 5220MHz Ant1

' Keysight Spectrum Analyzer - Occupied BW ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:11:35 AM Apr29, 2022
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
10 dBidiv Ref 29.89 dBm
L

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.3 dBm
17.659 MHz

Transmit Freq Error 38.416 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.66 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT a 5240MHz Ant1

' Keysight Spectrum Analyzer - Occupied BW | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:12:53 AM Apr 29, 2022

Center Freq 5.240000000 GHz

Center Freq: 6.240000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.88 dB
Ref 29.88 dBm

Center 5.24 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.0 dBm
17.644 MHz

Transmit Freq Error -108.09 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.77 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT ac20 5180MHz Antl

' Keysight Spectrum Analyzer - Occupied BW ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:23:17 AM Apr29, 2022
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.79 dB
10 dBidiv Ref 29.79 dBm
L

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.1 dBm
17.605 MHz

Transmit Freq Error 1.831 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.56 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT ac20 5220MHz Antl

' Keysight Spectrum Analyzer - Occupied BW | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:25:26 AM Apr 29, 2022

Center Freq 5.220000000 GHz

Center Freq: 6.220000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.89 dB
Ref 29.89 dBm

Center 5.22 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.3 dBm
17.652 MHz

Transmit Freq Error 41.152 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.73 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT ac20 5240MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW = e
R 509 AC [ SENSE:INT] [ ALIGN AUTO | 09:27:13 AM Apr29, 2022
Center Freq 5 240000000 GHz Center Freq: 5.240000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.88 dB
10 dBidiv Ref 29.88 dBm
L

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.0 dBm
17.630 MHz

Transmit Freq Error -102.12 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.72 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:29:21 AM Apr 29, 2022
Center Freq: 6§.190000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.78 dB
Ref 29.78 dBm

Center 5.19 GHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.2 dBm

36.104 MHz

Transmit Freq Error -39.883 kHz % of OBW Power 99.00 %
x dB Bandwidth 42.00 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT ac40 5230MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW = |
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:31:31 AM Apr 29, 2022
Center Freq 5 230000000 GHz Ce_nter Freq: 5.230000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.89 dB
10 dBidiv Ref 29.89 dBm
L

#VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
36.094 MHz

Transmit Freq Error 61.069 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.77 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 10:44:18 AM Apr 29, 2022
Center Freq: 6.210000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.86 dB
Ref 29.85 dBm

Center 5.21 GHz
#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.1 dBm

75.336 MHz

Transmit Freq Error 12.091 kHz % of OBW Power 99.00 %
x dB Bandwidth 81.10 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT n20 5180MHz Antl

' Keysight Spectrum Analyzer - Occupied BW ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:14:22 AM Apr29, 2022
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.79 dB
10 dBidiv Ref 29.79 dBm
L

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
17.601 MHz

Transmit Freq Error 4.652 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.19 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT n20 5220MHz Antl

' Keysight Spectrum Analyzer - Occupied BW | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:15:55 AM Apr 29, 2022

Center Freq 5.220000000 GHz

Center Freq: 6.220000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.89 dB
Ref 29.89 dBm

Center 5.22 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.2 dBm
17.631 MHz

Transmit Freq Error 20.215 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.95 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT n20 5240MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW = e
R 509 AC [ SENSE:INT] [ ALIGN AUTO | 09:17:24 AM Apr29, 2022
Center Freq 5 240000000 GHz Center Freq: 5.240000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 9.88 dB
10 dBidiv Ref 29.88 dBm
L

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
17.617 MHz

Transmit Freq Error -84.176 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.36 MHz x dB -26.00 dB

MSG ESTATUS

OBW NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:19:17 AM Apr 29, 2022
Center Freq: 6§.190000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.78 dB
Ref 29.78 dBm

Center 5.19 GHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.3 dBm

36.135 MHz

Transmit Freq Error -24.151 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.79 MHz x dB -26.00 dB

MSG ESTATUS




OBW NVNT n40 5230MHz Antl

s Keysight Spectrum Analyzer - Occupied BW = |
| R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:21:12 AM Apr 29, 2022
Center Freq 5.230000000 GHz Center Freq: 6.230000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.89 dB
Ref 29.89 dBm

Span 60 MHz
Sweep 1.333 ms

Center 5.23 GHz
#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 18.4 dBm

36.061 MHz

Transmit Freq Error 49.226 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.51 MHz x dB -26.00 dB

MSG ESTATUS




Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl 2.166 11 Pass
NVNT a 5220 Antl 1.562 11 Pass
NVNT a 5240 Antl 1.849 11 Pass
NVNT ac20 5180 Antl 1.76 11 Pass
NVNT ac20 5220 Antl 1.348 11 Pass
NVNT ac20 5240 Antl 1.663 11 Pass
NVNT ac40 5190 Antl -1.456 11 Pass
NVNT ac40 5230 Antl 0.172 11 Pass
NVNT ac8o 5210 Antl -4.003 11 Pass
NVNT n20 5180 Antl 1.729 11 Pass
NVNT n20 5220 Antl 1.459 11 Pass
NVNT n20 5240 Antl 2.235 11 Pass
NVNT n40 5190 Antl -1.172 11 Pass
NVNT n40 5230 Antl -0.021 11 Pass

PSD NVNT a 5180MHz Antl

o Keysight Spectrum Analyzer - Swept SA

=N

PNO: Fast +#—
IFGain:Low

Ref Offset 9.79 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

| SENSE:INT] [ ALIGN AUTO |
Avg Type: RMS

Avg[Hold: 100/100

09:10:22 AM Apr 29, 2022

Trig: Free Run
#Atten: 30 dB

Mkr1 5.184 563 GHz
2.166 dBm

Span 30.00 MHz
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHZz*

IMSG

% STATUS




PSD NVNT a 5220MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:11:43 AM Apr 29, 2022
Center Freq 5.22

0000000 GHz

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT a 5240MHz Antl
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:13:02 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.88 dB
Ref 20.00 dBm




PSD NVNT ac20 5180MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:23:33 AM Apr 29, 2022

0000000 GHz

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 5.18

Ref Offset 9.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT ac20 5220MHz Antl
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:25:39 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
Ref 20.00 dBm




PSD NVNT ac20 5240MHz Antl

' Keysight Spectrum Analyzer - Swept SA |l
& Ion [ SENSE:INT] [ AmGNAUTO ] 09:27:27 AM Apr 20, 2022
0000000 GHz Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 5.24

Ref DOffset 9.88 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT ac40 5190MHz Antl
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:29:35 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.187 864 GHz
Ref 20.00 dBm -1.456 dBm




PSD NVNT ac40 5230MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:31:46 AM Apr 29, 2022
Center Freq 5.23

0000000 GHz

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT ac80 5210MHz Antl
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 10:44:25 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 9.85 dB
Ref 20.00 dBm




PSD NVNT n20 5180MHz Ant1

. Keysight Spectrum Analyzer - Swept SA (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:14:32 AM Apr 29, 2022

Avg Type: RMS

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 30 Q
Center Freq 5.180000000 GHz

Mkr1 5.186 909 GHz
Ref 20.00 dBm 1.729 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT n20 5220MHz Antl
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:16:04 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.89 dB
Ref 20.00 dBm




PSD NVNT n20 5240MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:17:34 AM Apr 29, 2022
Center Freq 5.24

0000000 GHz

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref DOffset 9.88 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts
IMSG %STATUS
PSD NVNT n40 5190MHz Antl
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:19:30 AM Apr

, 2022

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 9.78 dB
Ref 20.00 dBm




PSD NVNT n40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA =[]
. il S00 A [ SENSE:INT] ALIGN AUTO 09:21:23 AM Apr29, 2022
Center Freq 5.230000000 GHz . Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 A
IFGain:Low #Atten: 30 dB sl A N N NN N
Mkr1 5.231 398 GHz
-0.021 dBm

Ref DOffset 9.89 dB
Ref 20.00 dBm

Span 60.00 MHz
Sweep 1.333 ms (10001 pts

Center 5.23000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*
%STATUS

IMSG




Band Edge

Condition | Mode | Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT a 5180 Antl -50.5 -27 Pass
NVNT a 5240 Antl -49.6 -27 Pass
NVNT ac20 5180 Antl -50.2 -27 Pass
NVNT ac20 5240 Antl -49.99 -27 Pass
NVNT ac40 5190 Antl -50.77 -27 Pass
NVNT ac40 5230 Antl -49.68 -27 Pass
NVNT ac8o 5210 Antl -50.66 -27 Pass
NVNT n20 5180 Antl -50.07 -27 Pass
NVNT n20 5240 Antl -49.66 -27 Pass
NVNT n40 5190 Antl -49.79 -27 Pass
NVNT n40 5230 Antl -49.44 -27 Pass

Band Edge NVNT a 5180MHz Low Antl

. Keysight Spectrum Analyzer - Swept SA

]

Ref 20.00 dBm

| SENSE:INT] [ ALIGN AUTO | 09:10:28 AM Apr 29, 2022

Avg Type: Log-Pwr

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

#/BW 3.0

Mkr1 5.185 6 GHz
-0.938 dBm

’1

Stop 5.2000 GHz
MHz Sweep 1.000 ms (1001 pts)

Al

5.150 0 GH.
5144 6 GH.

*
NN

Y

-0.938 dBm
-53.850 dBm
-50.509 dBm

FUNCTION FUNCTION WIDTH FUNCTION VALUE

»

m

1

=
@
[n]

% STATUS




Band Edge NVNT a 5240MHz High Ant1

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:13:10 AM Apr 29, 2022

Center Freq 5 32000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

10 dBidiv. Ref 20.00 dBm
Log

MKR| MODE TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
1 lm-n—mmm ER 182 dBm| | 000

53868dBm| | 00000 0009

5412 8 GHz -49.606 dBm

Band Edge NVNT ac20 5180MHz Low Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:23:48 AM Apr 29, 2022

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

1LD sc’iBh'.lm Ref 20.00 dBm

Stop 5.2000 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

[1]f] 51assGHz 1012 dBm| |

5148 2 GHz




Band Edge NVNT ac20 5240MHz High Antl

e Keysight Spa:trum Ana\yzer Swept SA (==
R 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:27:40 AM Apr 29, 2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Center Freq 5 32000000 GHz

10 dBidiv. Ref 20.00 dBm
Log

MKR| MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

1 “-ﬂ_mm___
2 III-I_'I—-IEMEIE___
4 S N [1[f] ]
]

5 I -
6 ]
7 I
8 I
9 ]
10 ]

11 I -
e

=
g
¢
:
W

Band Edge NVNT ac40 5190MHz Low Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 09:29:49 AM Apr 29, 2022

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

1LD sc’iBh'.lm Ref 20.00 dBm

Stop 5.2300 GHz
Sweep 1.000 ms (1001 pts)




Band Edge NVNT ac40 5230MHz High Antl

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:32:00 AM Apr 29, 2022

Center Freq 5 29000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

1LD sc’iBh'.lm Ref 20.00 dBm

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
U N | 1[f] 5 227 8 GHz -3. 185 [T=Te] I N
’A N [1[f]  53500GHz] 63630dBm| [ ]
Sl N [1[f] 5.370 8 GHz 490682dBm| [ 0 0000000000000

Band Edge NVNT ac80 5210MHz Low Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 502 AC [ SENSE:INT] | ALIGN AUTO | 10:44:31 AM Apr 29, 2022

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

10 dBidiv. Ref 20.00 dBm
Log

Stop 5.2900 GHz

Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL! X FUNCTION FUNCTION WIDTH FUNCTION VALUE

6. 719 dBm| |

5.148 6 GHz




Band Edge NVNT n20 5180MHz Low Ant1

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 09:14:40 AM Apr 29, 2022

Center Freq 5 10000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

1LD sc’iBh'.lm Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
1 III-I]——_
P N [1[f] 51600GHz| 521564dBm| | [ |
] N [1[f]  51496GHz|  -50.071 dBm)| r ]
4 I B ]
5 I I -
6 I ]
7 I R ]
8 - 1] 00000
9 - 1] 00000
10 I r 1]
11 _— I
< - »

=
g
¢
:
W

Band Edge NVNT n20 5240MHz High Antl

. Keysight Spectrum Analyzer - Swept SA = e
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 09:17:45 AM Apr 29, 2022
Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

10 dBidiv. Ref 20.00 dBm
Log

10.0

Stop 5.4200 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE

-l]_-IE]EE}E 0. 204 dBm| |




Band Edge NVNT n40 5190MHz Low Ant1

' Keysight Spectrum Analyzer - Swept SA | =]
R 00 AC [ SENSE:INT] | ALIGN AUTO | 09:19:43 AM Apr 29, 2022

RF 30 Q
Center Freq 5.130000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

A

n

=
g
¢
:
W

Band Edge NVNT n40 5230MHz High Antl

. Keysight Spectrum Analyzer - Swept SA = e
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 09:21:37 AM Apr29, 2022
Center Freq 5.290000000 GHz . Avg Type: Log-Pwr 1
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Start 5.1900 GHz Stop 5.3900 GHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKE| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
41t 52280GHz|  -3172dBm| | I
[
[
[
]
]
]
10 [
11 S -
MSG %STATUS

KKK END OF REPORT % 3% 3%



